bACKUP gLOBAL travePInET cLINIC template:

Reason for Visit:

___ yo   ___male   ____female

Traveling to:  

Leaving:  

Duration:  ____days or  _____ months

Purpose:  ___holiday,   ____visting friends or relatives, ____ business, _____cultural/education/mission, ____ ex-patriot,  ___ other

ALLERGIES:

____ none;   ______:  

PAST MEDICAL HISTORY:

____ none pertinent;  ______:

MEDICATIONS:

____ none pertinent;   _______

Previous immunizations:
Date hepatitis A  _____

Date hepatitis B  _____

Date MMR ____

Date Polio ____

Date tetanus  _______ Td,   _____Tdap,   ______other

Date influenza  ______

Date Varicella vaccine ______;  _____ disease

Date Zoster vaccine _____

Date meningococcal ______  (polysaccharide);  ______ (conjugate)

Date pneumococcal  ______ (polysaccharide);  ______ (conjugate)

Date Hib ______

Date HPV ______

Date Typhoid  _____oral; _____ typhim polysaccharide; ____ phenol parenteral

Date rabies _____

Date Japanese encephalitis _____

Date yellow fever ______

Date other _________

RECOMMENDATIONS:

Hepatitis A  _____

Hepatitis B  _____

MMR ____

Polio ____

TetAnus  _______ Td,   _____Tdap,   ______other

Influenza  ______

Varicella vaccine ______;  _____ disease

Zoster vaccine _____

Meningococcal ______  (polysaccharide);  ______ (conjugate)

Pneumococcal  ______ (polysaccharide);  ______ (conjugate)

Hib ______

HPV _____

Typhoid  _____oral; _____ typhim polysaccharide

Rabies _____

Japanese encephalitis _____

Yellow fever ______

Other _________

ADULT:
MALARIA CHEMOPROPHYLAXIS
#_____ Atovaquone 250/proguanil 100 (adult), take one po daily beginning two days before entering area with malaria and continue until 7 days after leaving area with malaria. Take with food.

 

#_____ Mefloquine 250 mg, take one po weekly begining ____ weeks before entering area with malaria and continue till four weeks after leaving area with malaria. Do not use if history of major neurologic, psyciatric, or cardia conduction abnormalities.

 

#_____Doxycycline 100 mg, take one po daily beginning two days before entering area with malaria and continue until  four weeks after leaving area with malaria. Take with food.  Avoid sun exposure. Drink with 8 oz liquid. Do not take at bed-time.

 

#_____ Chloroquine 500 mg, take one po weekly begining ____ weeks before entering area with malaria and continue till four weeks after leaving area with malaria. Do not use if history of severe psorias or porphyria.

 

#_____ Primaquine 15 mg base (26.3 mg salt), take 2 po daily, begin two days before entering area with malaria and continue till one week after leaving area with malaria.  Take with food.

 

# _____ Other

 

DIARRHEA and/or respiratory:
#____ Ciprofloxacin 500 mg, one po twice a day for three-five days prn diarrhea with fever or blood.

 

#____ Levofloxacin 500 mg, one po daily for 3-5 days prn diarrhea with fever or blood.

 

#____ Azithromycin ____250mg, _____500mg, once a day prn diarrhea with fever or blood.

 

#____Azithromycin (Z pack), 500 mg po on day 1 then 250mg po daily days 2-5.

 

 

ALTITUDE:
 #____Diamox (acetazolamide) 125 mg, ___po BID beginning 2 days before ascent then continue daily ___while at altitude, or ____ for first 48 hours at altitude

 

#____Decadron 2mg,  2 tablets po BID, begin day before ascent and continue while at altitude.

 

#____Albuterol inhaler, 2 puffs po QID for cough or shortness of breath while at altitude.

 

OTHER:
 #____Needles, 19-25 guage, for use by medical personnel prn emergency while traveling.

 #____Syringes, 5-12 ml, for use by medical personnel prn emergency whilet raveling

EDUCATION:
_X__Ways to minimize insect exposures including mosquito borne illnesses (including use of repellents, insecticides, nets, avoidance, etc). 

 _X__Ways to minimize intestinal infections (including high risk foods and liquids and hand hygiene)

 _X_ Ways to minimize blood borne or sexually transmitted diseases (including high risk encounters, tatoos, piercings, transfusions, unclean needles/syringes)

 _X__Ways to minimize envenomations

 _X__Ways to minimize water borne illnesses including avoiding immersion/entering non-chlorinated fresh water.

 _X__Instructed to seek medical attention if illness develops and to notify health provider of international travel.

 _X___Instructed to avoid pregnancy for 1 monthif received live viral vaccine.

 _X___Informed regarding medical evacuation options.

 ____ Other:  

 

 

Signature:_______________________________________    date:_______________
